Drawings

11

5.7 CABLE REEL 34/50 M
1-0115468.00 Spare Parts List

1

ITEM | DESCRIPTION PART NUMBER

1 Cover Complete 1-0016897.00

Cover 1-0010159.00

Rubber Seal 1-0010631.00
2 Cable Reel Body 1-0010653.00
3 Angle Clamp 1-0010613.00
4 Slotted Flat Head Screw - M5 x 14 1-0012350.00
5 Nylon Washer - M5 1-0010581.00
6 Shielded Cable 1x1 45M 1-0102079.00
7 Receiver 1-0010615.00
8 Slip Ring Disk 1-0021448.00
9 Angle Bracket 1-0010175.00
10 Contact Holding Plate 1-0116041.00
11 Terminal Strip 1-0011684.00
12 Slotted Flat Head Screw - M4 x 10 1-0010582.00
13 Angle Transducer Complete 1-0015264.00

Mount ing Plate

1-0010626.00

[®)]
[SU) V) (NN IV RN [N [EENY EENY ) JEEN) JEEN) [N U EEN] EEN) JEEN] [EN] () [N U PN CL] I N 1 SN F SN N RN RN [N e |
_<

Pot 1-0012157.00

Pendulum 1-0010628.00
14 Gear Drive Complete 1-0021212.00

Pot 1-0013697.00
15 Mounting Bracket 1-0027856.00
16 Hex Head Cap screw - M10 x 45 1-0012207.00
17 Lock Washer - M10 1-0010096.00
18 Shrink Tubing - Alpha 1/4" x 2" 1-0009986.00
19 Thimble 1-0009988.00
20 Thimble Link 1-0009987.00
21 Screw 2.3 mm slotted flat head 1-0011819.00
22 Contact Socket 1-0110095.00
23 Contact Pin 1-0110094.00

©Hirschmann, ECS Rev.B 05/24/06 // SB

| 18119-20y

190162_b.doc



